DeepL Subscribe to DeepL Pro to translate larger documents.
Visit www.DeepL.com/pro for more information.

A

ROSENSTEINER

perfekt einfach.

Spare parts list

Hoof trimming crush Red 5
Red 5 - Basic

Red 5 - Comfort

Red 5 - Professional

Serial number:

Plant number

Purchase date:

Read carefully before initial commissioning!
Keep for future use!
Status: 03/2024

SCAN QR-CODE
and convenient access to all information about your
device, operating instructions and spare parts lists.



https://www.deepl.com/pro?cta=edit-document&pdf=1

Spare parts ROSENSTEINER
Iist perfekt einfach,

Table of contents

1  ASSEMBLY OVERVIEW........ccoiieeeiciiiiiiinreccasss s s s s s s smssssssss s s e s s s s nnassssssssssssssnmnnssssnsssennes 3
1.1 BaSIC/COMIOI ... et et e e e e e e e e e e e e e e e ———————————————————— 3
1.2 e o) (=SS (o] F= TSRS 4
7 4 - | | 5
B T N o I €1 RPN 6
I ¥ | = o | o = {5 8
5  front OOt NOIAEr ... s 10
6 BASICBUTTOMRAISER ... iirecccr st s s s s s e s s rs e s s e e s n s e s s mns s e e e nmns s ennnnsnsens 12
AR 050 ] "1 31024 B (Y- T o o] =TT ] o] oo 14
8 CHEST STRAP SYSTEM PROFESSIONAL .......coo oo rrrtceererrmess e e e s e e e e mmnn e 15
9 PROFESSIONAL REAR FOOTBAR......coiceciiiieierrrreee e s rremssssersmnssserenmnssssesnssssssnnnssnseennns 17
10 DRIVE SAFETY GEAR.......co it iiiitteeciir i rrrrseesssss s s s s s s e s e nmsssss s s e e e s s s e nmmsssssssesennsnnnnnnssssnnes 19
TS = 2 0 20
7 0 - = 1 I o 3 1 0 21
13 SAFETY ELEMENTS. ... rtecerr s rs s s s e s s e s m e e s e e s e e mmn e e e e nan s e e e nmn s e e enmmnnns 22
14 ADDITIONAL EQUIPMENT .....ccitteeiiiriiirrrrnmsssssssssrrrrssnnssssssssseerssssnnssssssssssesssnnnnnssssssnes 23
141 Art. 90 171 Hand transport WhEEIS .........cooiiiiiiiiiiiiiiie e 23
14.2  Art. 90 176 Additional wheels for trailer 10ading .........coooiiiiiiii e 23
14.3  Art. 95016 /95 016 Retrofit Kit 189 TOPES.......ueiiiiiiiiii e 24
14.4  Art. 95 050 3-pOiNt MOUNTING........eiiiiiiiiiii ettt e e st e e e s abeeeeeeaaes 25
L T O 1 (olW 1) Qo [ =T | =1 o PP PR TR RPPP 26
Spare parts list hoof trimming crushes 2 from 28 -

Status: 03/2024 - subject to technical changes



Spare parts

list

1 Assembly overview

ROSENSTEINER

perfekt einfach,

1.1 Basic/Comfort
"'{..lim=m‘: £

Pos. Designation

01 Frame assembly

02 Left and right side panel assembly
03 Safety gear assembly

04 Upper part assembly

05 Front foot holder assembly

06 Rear foot lift assembly, right Comfort
07 Rear stirrup assembly Basic/Comfort
08 Rear foot lift assembly left Basic

09 Safety gear drive assembly

10 Service arm assembly

11 Cable feed assembly

12 Basic/Comfort chest strap system

Safety elements
Type plate - test number

Additional equipment
Circuit diagram

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

3 from 28 -



Spare parts
list

1.2 Professional

ROSENSTEINER

perfekt einfach,

Pos.

01
02
03
04
05
06
07
08
09
10
11
12

Designation

Frame assembly

Left and right side panel assembly
Safety gear assembly

Upper part assembly

Front foot holder assembly

Rear foot lift assembly, right Comfort
Rear stirrup assembly Professional
Rear foot lift assembly left Basic
Safety gear drive assembly
Service arm assembly

Cable feed assembly

Professional chest strap system
Safety elements

Type plate - test number
Additional equipment

Circuit diagram

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

4 from 28 -



Spare parts

list

2 Frame

ROSENSTEINER

perfekt einfach,

Pos. Designation

O©OoONOOORS~WN -

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Floor Red 5

Rubber mat retaining plate Red 5

Rubber mat with fabric Red 5
Countersunk head drilling screw DIN7504-P@6.3x50
Side panel frame left Red 5

Side panel frame right Red 5

Screw-on strip side panel Red 5

Bearing bush pivot point safety gear Red 5
Bracket for shift bulb left Red 5

Bearing block half without thread Red 5
Bearing block half with bore Red 5
Tapered grease nipple DIN 71412-A M6x1
Hexagon head screw DIN 933-M16x65
Washer DIN 134-M16

Lock nut DIN 985-M16

Hexagon head screw DIN 933-M12x30
Washer DIN 134-M12

Hexagon head screw DIN 933-M12x100
Washer DIN 134-M10

Lock nut DIN 985-M10

Gate hinge screw DIN 603-M10x110

Gate hinge screw DIN 603-M8x20
Washer DIN 134-M8

Lock nut DIN 985-M8

Hexagon nut DIN 934-M12

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

Piece Art. No.

BANNOMNOOONSSNVNNNN=2 22NN 202

SL-O-R004342-G
SL-0-95112231-A
R004441-B
12800143
SL-O-R004321-L-H
SL-O-R004321-R-H
SL-O-R006923-C
SL-O-R010978-A
SL-O-R004543
95200131-1.1
95200031-1.1
00862543
00845744
00840143
00840243
00830143
00830443
00831547
00821043
00820943
00822644
00814446
00811743
00811043
00850543

5 from 28 -



Spare parts ROSENSTEINER
|iSt perfekt einfach,

3 Safety gear

Pos. Designation Piece Art. No.
1  Safety gear right Red 5 1 SL-O-R001792-R-F
2  Safety gear left Red 5 1 SL-O-R001792-L-F
3  Lift-out disk FVR Red5 2  SL-0-95112431
4  Cover plate side panel Red 5 Sealing tape 2 | SL-0O-R004445-E
10x3mm 10m 00892165

5 Sliding block FVR Red 5 2 95200231-1.1
6 | Sticker Red5 left and right (1 pair) 1 10171
7 | End cap 6/4" for round pipe, black 2 00885151
8 Hat plug H111 2 00881961
9 Hat plug H16 12 00881854
10 Hat plug H3B 2 00881853
11 Push-in / frame buffer made of PVC 0922 4 00899867
12 Collar bushing WFM-4550-50 2 00882541
13 Blade plug type GL55 2 00886744
14  Blade plug type GL60 2 00886743
15 Gate hinge screw DIN 603-M10x70 6 00824843
16 Hexagon head screw DIN 931-M14x140 2 00834944

Spare parts list hoof trimming crushes 6 from 28 -

Status: 03/2024 - subject to technical changes



Spare parts

list
17
18
19
20
21
22
23

24

25
26
27
28
29
30
31
32
33
34
35
36

37
38
39
40
41
42

Hexagon socket head cap screw DIN 912-M6x20
Washer DIN 134-M10

Lock nut DIN 985-M14

Washer DIN 134-M8

Lock nut DIN 985-M10

Lock nut DIN 985-M8

Pan-head drilling screw with TX DIN 7504M @ 6.3x22
Sealing washer

Storage Wrapping chest strap system Red 5
(Basic/Comfort)

Winding shaft chest strap system Red 5 (Basic/Comfort)
Pressure roller safety crank

Cheese head screw with hexagon socket DIN 912-M10x25
Washer DIN 9021-A-M10

Clamping sleeve DIN 1481-@8x26

Tapered grease nipple DIN 71412-A M6x1

Chest strap system Red 5 (Basic/Comfort)

Chain piece lateral barrier Red 5 (Basic/Comfort)
Handle chain piece Red 5 (Basic/Comfort)

Sleeve belt protector Red 5 (Basic/Comfort)

Belt protector Red 5 (Basic/Comfort)

Countersunk screw with hexagon socket DIN 7991-M12x70
10.9

Hexagon head screw DIN 931-M10x140

Gate hinge screw DIN 603-M10x60

Hexagon socket head screw DIN 912-M8x25

Clamping sleeve DIN 1481-J6x36

Lock nut DIN 985-M6

Washer DIN 9021-A-M6

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

4
10
2
4
11
2

14
14
1

[N O IS N NG T |G ) UL \ R\ \p RS\ N G

OBRADNNA--

ROSENSTEINER

perfekt einfach,

00812043
00821043
00830643
00811743
00820943
00811043
00861644
00820245
SL-O-R004468-B

SL-O-R004469-C
88600
00822043
00823343
00860543
00862543
SL-O-R003586-C
95800143
95200531
SL-0-90426511
12505431
00824451

00823743
00824448
00813043
00814648
00800143
00800444

7 from 28 -



Spare parts

list

4 Top

1
2

TS0 ~No s w

—_
N

13
14
15
16
17
18

Pos. Designation

Top Red 5
Service arm complete with controls, lighting and sockets

Cable feed complete Red 5

Drive unit safety gear complete Red 5

Cover plate Cover for safety gear Red 5

Red 5 safety gear cover

Chest strap winch cover Red 5

Socket holder

Rear foot elevation left complete Red 5

Rear foot lift right complete Red 5 (Comfort)

Control cabinet complete with wiring Red 5 SK16001MA

Erba 500/999kg cable winch without cable and cover
(Professional)

3-way socket outlet

Bracket for electric chest strap (Professional)

U-bolt FR50/50xM10 (Professional)

SFL 45 lamella stopper

Hat plug HO2

Electric chest strap operation sticker (Professional)

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

_— e A A L 2

BN

S NON A

ROSENSTEINER

perfekt einfach,

Art. No.
SL-0O-R004319-H

R004602-B

R004603-A
R004374-E
SL-0O-R009747-B
SL-O-R007393-C
SL-O-R007384-E
SL-0-14pr1059-B
See no. 6
Seeno.7
SL-12970188

10109

00954373
SL-O-R011321
00902843
00884753
00881955
00931844

8 from 28 -



Spare parts

list

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

38
39

Circlip DIN471-@30x1.5

Hexagon head screw DIN 933-M12x35

Hexagon head screw DIN 933-M12x30

Gate hinge screw DIN 603-M8x20

Gate hinge screw DIN 603-M10x25

Gate hinge screw DIN 603-M10x20

Pan-head screw ISO7380-M6x25

Hexagon head screw DIN 933-M8x20

Cheese head screw with hexagon socket DIN912-M6x20
Washer DIN 134-M12

Washer DIN 134-M10

Washer DIN 134-M8

Washer DIN 134-M6

Lock nut DIN 985-M12

Lock nut DIN 985-M10

Lock nut DIN 985-M8

Lock nut DIN 985-M6

Hexagon nut DIN 439B-M10

Pan-head drilling screw with TX DIN 7504M & 6.3x22
Sealing washer

Console chest strap winch (Professional)

Rope guide chest strap winch (Professional)

Switch bulb for electric cable winch 500kg (Art. 10109)
with connection cable

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

~aNgoaNMaANSoIorrr 2R AD

ROSENSTEINER

perfekt einfach,

00864644
00863443
00830143
00814446
00824543
00823043
00814545
00813043
00801246
00830443
00821043
00811743
00800443
00830543
00820943
00811043
00800143
00832548
00861644
00820245
SL-O-R007285-E
SL-O-R007299-C
90525

9 from 28 -



Spare parts

list

5 Forefoot holder

Pos. Designation

1

N

-_—
S©o~NoO O AW

11

13

14
15
16
17
18
19

Left forefoot holder Red 5

Forefoot holder right Red 5

VFH bracket left Red 5

VFH bracket right Red 5

Hexagon head screw DIN 933-M16x50
Washer DIN 134-M16

Lock nut DIN 985 M16

Pivot point rifle VFH Red 5

Hexagon head screw DIN 933-M12x35
Washer DIN 134-M12

Lock nut DIN 985-M12

Locking bolt L=130mm

Compression spring d=1.8; De=24.3; Lo=69 Fn 86.5N

Cylinder handle M10x14 L= 90mm

M20x1.5 screw fitting

Locknut M20x1.5

Rotary shaft VFH Red 5

Parallel key DIN 6885-A-6x6x56

Plastic rotating shaft left VFH Red 5

Plastic rotating shaft right VFH Red 5

Hexagon socket head cap screw DIN 912M8x30
Red5 Front foot holder left Worm gear-

Brake motor i=20, 0.55kW 400V 50HZ IP56

Large switch box: 135x80

Worm gearbox i=20 BG71B14
WGM40U20P71B14

Brake motor 0.55kW/1360U/B14F1/230-400V 1P56
Red5 Front foot holder right worm gear-

Brake motor i=20, 0.55kW 400V 50HZ IP56

Large switch box: 135x80

Worm gearbox i=20 BG71B14
WGM40U20P71B14

Brake motor 0.55kW/1360U/B14F1/230-400V 1P56

Exploded view available on request!

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

ROSENSTEINER

perfekt einfach,

Piece Art. No.

S A A A A a AN A A A PRADEREDEDNDDDNDNDN A A A A

SL-0-95604600-L-1.3
SL-0-95604600-R-1.3
SL-0-95604500-L-C
SL-0-95604500-R-C
00841843
00840143
00840243
SL-0-95502831
00863443
00830443
00830543
SL-0-95502731
00826445
00888853
00953976
00953974
SL-O-R004482-A
00868043
R002282-L-A
R002282-R-A
00814543
00950070Z-1P56-L

00950070

00950571-1P56
00950070Z-1P56-R

00950070

00950571-1P56

10 from 28 -



Spare parts

list
20
21
22

23
24

25
26

27

28
29
30
31
32
33
34

Plain bearing WSM-3034-47

Hexagon socket head cap screw DIN 912-M6x35
Hat plug H3B black

Body washer & 6.4 x 25 S=1.8 vz.

Cheese head screw with hexagon socket DIN 912
M6x20

RED 5 VFH cover left

RED 5 VFH cover right

Pan-head drilling screw with TX DIN 7504M @ 6.3x22
Sealing washer

Red 5 control panel with two operating buttons and
complete equipment

Red 5 control point housing

Pushbutton green Red 5

Pushbutton black Red 5

Switching element Pushbutton Red 5

Sticker "Actuation foot holder"

Hexagon socket head screw DIN 912-M4x10
Lock nut DIN 985-M4

Strangle nipple M20x1.5

Push-button protection VFH RED5, yellow
Washer DIN 134-M8

Lock nut DIN 985-M8

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

[EL QR G N QN

A RADNNPARARAN_2A

ROSENSTEINER

perfekt einfach,

00880456
00802244
00881853
00811244
00801246

95113131-L-A
95113131-R-A
00861644
00820245
R004621

00956779
00957794
00957795
00957791
00931843
00803344
00802943
00957773
SL-0-95503231
00811743
00811043

11 from 28 -



Spare parts

list

6Rearfoot lift basic

L\

Pos. Designation

O N WN =

9
10
11
12
13
14

Rear foot stirrup Basic/Comfort Red 5
Plastic rear footrest Red 5

Spacer bushing for rear stirrup Red 5
Plastic sleeve for torsion spring

Retaining washer for torsion spring
Torsion spring left with 2 protective caps
Torsion spring right with 2 protective caps
Cheese head screw with hexagon socket DIN 912-
M12x110

Hexagon head screw DIN 933-M8x40
Washer DIN 134-M12

Washer DIN 134-M8

Lock nut DIN 985-M12

Lock nut DIN 985-M8

Winding shaft for rear stirrup

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

ROSENSTEINER

perfekt einfach,

Piece Art. No.

1 SL-O-R004630-C
4 R004044
2 SL-0-90422511
2 95011
2 SL-0-90133531
1 94033
1 94533
2 00833943
8 00810343
3 00830443

20 00811743
2 00830543

12 00811043
1 SL-0O-R004393-B

12 from 28 -



Spare parts

list
15

16
17
18
19
20
21
22
23

24
25
26

27

28
29
30
31
32
33
34
35
36
37
38

39
40
41
42
43
44
45
46
47
48
49
50

51
52+
53
54
55

56
57
58
59
60

Pressure roller safety crank

Clamping sleeve DIN 1481-08x26

Flange bearing GFL-30

Limiting sleeve winding shaft

Wrapping pin rear foot strap

U-bolt M8x45x36

Clamping sleeve DIN1481-05x36

Hexagon socket head cap screw DIN 912-M10x40
Hexagon head screw DIN 933-M8x20

Cheese head screw with hexagon socket M12x60 DIN7984
VZ.

Hexagon nut DIN 934-M12

Gate hinge screw DIN 603-M12x90

Locking tube rear stirrup Basic/Comfort Red 5

Locking shaft rear stirrup Basic/Comfort Red 5

Clevis M16x32

Torsion spring lock Rear stirrup Basic/Comfort Red 5
Handle bar M12x125

Cotter pin for clevis M16

Split pin DIN 94-3,2x32

Hexagon socket head screw DIN 912-M12x20
Hexagon socket head cap screw DIN 912-M8x16
Hexagon socket head screw DIN 912-M6x10
Washer DIN 134-M16

Washer DIN 134-M6

Cable bracket rear foot lift left Red 5

Bearing bush Cable bracket Rear foot lift Red 5
Rope guide pulley for plastic deflection Red5

Rear foot winch cover plate riveted Red 5

Erba 500/999kg cable winch without cable and cover
Hexagon head screw DIN 933-M12x30

Hexagon head screw DIN 931-M10x190

Gate hinge screw DIN 603-M12x30

Hexagon socket head screw DIN 912-M12x30
Washer DIN 134-M12

Lock nut DIN 985-M12

Lock nut DIN 985-M10

Pan-head drilling screw with TX DIN 7504M @ 6.3x22
Sealing washer

Hexagon socket head cap screw DIN 912-M6x16
Switch bulb for electric cable winch 500kg (Art. 10109) with
connection cable

Bollard clamp

Countersunk head screw with hexagon socket DIN 7991-
M8x25

Corrugated pipe protective hose 1.00 m

Cable clamp for rope and cable

Rope rear foot lift, L=3 m

Hook for articulated belt

Bearing for idler pulley Red 5

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

ROSENSTEINER

= BADNN=_PNDNNDN =

- N O®

—

_—y ) e S S L A

AALL—\AS#N—\NA—\_\_\

AN

N =W -

perfekt einfach,

88600
00860543
00880253
SL-O-00400533
SL-0-00505233
80992633
00865343
00810343
00813043
00832944

00850543
00833843
SL-0-90613000-
1.9
SL-0-90528011-
1.4

90908243
90909043
00889053
00868743
00803343
00830943
00811643
00802043
00840143
00800443
SL-O-R004562-L-
E
SL-O-R011248-A
SL-O- R019936
SL-O-R011818-B
10109
00830143
00835845
00830144
00832943
00830443
00830543
00820943
00861644
00820245
00802143
90525

91353
00810443

00925544
00871549
90905673
00957084
R019940

13 from 28 -



Spare parts ROSENSTEINER
|iSt perfekt einfach,

7 Rear foot lift Comfort

All parts from No. 6 Rear foot lift basic and additional rear foot lift right:

Pos. Designation Piece Art. No.
1 Cable bracket rear foot lift right Red 5 1 SL-O-R004562-R-E
2  Bearing bush Cable bracket Rear foot lift Red 5 1 SL-O-R011248-A
3 Rear foot winch cover plate riveted Red 5 1 SL-O-R011818-A
4 | Erba 500/999kg cable winch without cable and cover 1 10109
5  Bracket for shift bulb right Red 5 1 SL-0-90169731-1.1
6  Hexagon socket head cap screw DIN 912-M12x30 4 00832943
7  Hexagon head screw DIN 933-M12x30 2 00830143
8  Gate hinge screw DIN 603-M12x30 2 00830144
9 Hexagon socket head cap screw DIN 912-M6x16 1 00802143
10 Hexagon head screw DIN 931-M10x190 1 00835845
11 Lock nut DIN 985-M10 1 00820943
12  Gate hinge screw DIN 603-M8x20 2 00814446
13  Washer DIN 134-M8 2 00811743
14 Lock nut DIN 985-M8 2 00811043
15  Washer DIN 134-M12 10 00830443
16 Lock nut DIN 985-M12 4 00830543
17  Pan-head drilling screw with TX DIN 7504M & 6.3x22 4 00861644
Sealing washer 4 00820245
18  Rope guide pulley for plastic deflection Red5 1 SL-O- R019936
19  Bearing for idler pulley Red 5 2 R019940
52+53 Switch bulb for electric cable winch 500kg (Art. 10109) 1 90525
with connection cable
54  Corrugated pipe protective hose 1.00 m 1 00925544
55  Cable clamp for rope and cable 3 00871549
56  Rope rear foot lift, L=3 m 1 90905673
57  Hook for articulated belt 1 00957084
Spare parts list hoof trimming crushes 14 from 28 -

Status: 03/2024 - subject to technical changes



Spare parts

list

8 Professional chest strap system

ROSENSTEINER
perfekt einfach,

»
oy

Pos. Designation

O oOONO O WN =

—_
o

11
12
13
14
15
16
17

Console chest strap winch Red 5 (Professional)
Rope guide chest strap system Red 5 (Professional)
Chest strap with Triangle Red 5 (Professional)
Cable winch Erba 500/999kg without cable

Plastic deflection pulley

Spacer tube idler pulley

Guide plate idler pulley

Sliding plate chest strap arms Red 5 (Professional)

Rope left chest strap system Red 5 (Professional) 3.20
m

Rope right chest strap system Red 5 (Professional) 3.70
m

Cable clamp for rope and cable

Hat plug H2A

Hexagon head screw DIN 931-M12x65

Hexagon head screw DIN 933-M12x30

Gate hinge screw DIN 603-M12x30

Washer DIN 134-M12

Lock nut DIN 985-M12

Chest strap shift bulb holder. Red 5 (Professional)

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

® & PEEEEEE

w
=~

J

Piece Art. No.

2

— NP DPRARDNAAA

oo NN oA

SL-O-R007285-E
SL-O-R007299-C
R004692-C
10109
00506011-A
SL-0-90424111
SL-0-90206811
SL-O-R011301
95900389

95900390

00871549
00881954
00831043
00830143
00830144
00830443
00830543
SL-O-R011321

15 from 28 -



Spare parts ROSENSTEINER

Lict perfekt einfach,
""48 Hexagon head screw DIN 933-M8x20 2 00813043

19 Washer DIN 134-M8 2 00811743
Spare parts list hoof trimming crushes 16 from 28 -

Status: 03/2024 - subject to technical changes



Spare parts ROSENSTEINER
|iSt perfekt einfach,
20 Bearing flange chest strap arms Red 5 (Professional) 2 SL-O-R011723-A
21  Tube spring chest strap arms Red 5 (Professional) 2 SL-O-R011720-C
22 Longitudinal tube chest strap arms Red 5 (Professional) 2 SL-O-R011719-A
23 Chest strap arms Red 5 (Professional) 2 SL-O-R011721-A
24 Reinforcement sleeve chest strap arms Red 5 2 SL-O-R011789
(Professional)
25 Tying plate chest strap Red 5 (Professional) 2 SL-O-R011356-A
26 Rapid link 310/8NV 2 00865843
27 T-clamp 172" to 1 %", 1 pair 2 00862143
28 Lamella plug GL48/3, black 4 00886745
29 U-bolt M10, 2" 4 00882275
30 Tension spring 27/1/1 2 SL-0-00894467
31 Hexagon head screw DIN 933-M12x90 2 00831543
32 Hexagon head screw DIN 933-M12x75 2 00831143
33  Grub screw DIN 914-M10x25 4 00821544
34 Gate hinge screw DIN 603-M8x60 2 00814348
35 Lock nut DIN 985-M10 8 00820943
36 Lock nut DIN 985-M8 2 00811043
37 Tapered grease nipple M6x1 2 00862543
Shrink tubing 0,2m GG1025
38 Rope grommet Chest rope guide 2 R019950
Spare parts list hoof trimming crushes 17 from 28 -

Status: 03/2024 - subject to technical changes



Spare parts

list

9 Professional rear stirrup

Pos. Designation

WWWRNRNNNMNNNNNRNDS oo
RNEZ2SORXAIOARRXIN OOV RWND©XONOORWN =

Rear stirrup Red 5 Professional

Actuation of cable pull rear stirrup Red 5 Professional

Locking bolt rear stirrup Red 5 Professional

Lever cable pull right rear stirrup Red 5 Professional

Plastic rear footrest Red 5

Compression spring d=1.8; De=24.3; Lo=69 Fn 86.5N

Handle PVC 20x8.70

End cap 6/4" for round pipe, black

Shaped pipe stopper 70x40x4

Locking cable @3mm with eyebolt L=995 mm
Clevis 6x12, DIN71752

Bolt @6 mm with safety catch

Blanking plug KB200

Flange bearing GFL-25

Gate hinge screw DIN 603-M10x60
Hexagon head screw DIN 933-M8x40
Gate hinge screw DIN 603-M8x25

Grub screw M6 x 25 with ISK ISO 4026 A2
Gate hinge screw DIN 603-M6x16
Hexagon socket head screw DIN 912-M6x10
Washer DIN 134-M8

Washer DIN 134-M6

Hexagon nut DIN 934-M10

Lock nut DIN 985-M8

Lock nut DIN 985-M6

Tapered grease nipple M6x1

Winding shaft for rear stirrup

Wrapping pin rear foot strap

Pressure roller safety crank

Flange bearing GFL-30

Limiting sleeve winding shaft

U-bolt M8x45x36

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

Piece Art. No.
SL-O-R009956-H
SL-0O-R010762-E
SL-O-R010339-C
SL-O-R010891-A

—\I\)I\)—\I\)—\-h-bh#hal\)hl\)—\tol\)l\)ml\)l\)l\)l\)l\)él\)-h—\l\)—\—\

R004044
00826445
00885754
00885151
00882453
RO11808-A
00970944
00970946
00881958
00880254
00824443
00810343
00814447
00869950
00801144
00802043
00811743
00800443
00820243
00811043
00800143
00862543

ROSENSTEINER

perfekt einfach,

SL-O-R004393-B
SL-0O-00505233

88600
00880253

SL-O-00400533
SL-0O-80992633

18 from 28 -



Spare parts

list
33
34
35
36
37

38
39

40

41
42
43
44
45
46
47
48
49
50
51
52
53
54

55
56

Hexagon socket head cap screw DIN 912-M10x40
Hexagon head screw DIN 933.M8x20

Clamping sleeve DIN1481-05x36

Clamping sleeve DIN 1481-@8x26

Console Locking plate Rear stirrup Red 5 Professional

Bushing pivot point rear stirrup Red 5 Professional
Locking plate left Rear stirrup Red 5 Professional

Locking plate right rear stirrup Red 5 Professional

Gas strut 14x28x100 1800 N

Screw eye for gas strut M10

Distance bushing

Hexagon socket head cap screw DIN 6912-M12x60
Hexagon head screw DIN 931-M10x80

Hexagon socket head cap screw DIN 912-M6x12
Washer DIN 134-M12

Washer DIN 134-M10

Washer DIN 9021-M6

Lock nut DIN 985-M12

Nut M12 low form DIN439B vz. H=6mm

Lock nut DIN 985-M10

Chain piece Knee chain Rear stirrup Red 5 Professional
Protective tube knee chain Rear stirrup Red 5
Professional

Plastic handle for knee chain

Clamping sleeve @6x36 ISO 8752 black

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

ROSENSTEINER

N =a2NBADN

=N

BN

A WWONAEANNPA,OONDEDN

0,95 m
0,58 m

perfekt einfach,

00810343
00813043
00865343
00860543
SL-O-R011037-A

SL-O-R010403-C
SL-O-R011039-
L-D
SL-O-R011039-
R-D

00921485
R020655-A
90422511
00832944
00820143
00802245
00830443
00821043
00800444
00830543
00832543
00820943
00873944
00921585

95200531
00814648

19 from 28 -



Spare parts

list

10 Safety gear drive

Pos. Designation

1

2
3
4
5

~N O

8

9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

Console drive safety gear Red 5

Turnstile drive safety gear Red 5 @25
Connecting rod safety gear Red 5

Bearing bushing Connecting rod safety gear Red 5
Cam disk drive Red 5

Cam disk drive Red 5 for wider catch position
Position switch plate actuator Red 5

Motor without brake 0.55 kW 400 V 50 Hz with worm
gear i=60 complete

Motor without brake 0.55 kW / 1380U / 230-400V
Worm gearbox i=60, CM 063 U 60 71 B14 M1
OsiSense XC Universal position switch
Collarless rifle GFM-2023-21

Parallel key DIN 6885-A-8x7x90

Hexagon head screw DIN 933-M12x35

Hexagon socket head screw DIN 912-M5x35
Hexagon head screw DIN 933-M8x20

Washer DIN 134-M12

Washer DIN 134-M8

Washer DIN 134-M5

Lock nut DIN 985-M5

Lock nut DIN 985-M12

Emergency release Red 5, complete

Connecting rod part Motor emergency release
Connecting rod part Door emergency release
Ramp emergency release

Spring tension scale

Bush Spring emergency release

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

ROSENSTEINER

perfekt einfach,

Piece Art. No.

AN DN A A

AN AAANN A

— —
w P o

N aaNDdMNO

SL-O-R004112-E
SL-O-R021602
SL-O-R004062
SL-O-R004051
SL-0-95111931
SL-0-95112631
SL-0-95111131
95904500

00952580
00952578
00904557
00882542
00868143
00863443
00801846
00813043
00830443
00811743
00800743
00800543
00830543
SL-R023211
SL-O-R023213-A
SL-O-R023214
SL-O-R023215
SL-O-R023240
SL-O-R023216

20 from 28 -



Spare parts

list
25
26
27
28
29

Compression spring 68/2/2

Star grip with brass bushing, reworked
Hexagon head screw DIN 933-M10x110
Hexagon head screw DIN 933-M10x25
Lock nut DIN 985-M10

11 Service arm

Pos.

N

Designation
Service arm for operation, lighting and socket Red 5

Flex retaining plate for service arm Red 5

Safety gear control point with two operating buttons,
emergency stop button and equipment complete Red
5

Housing Control point Safety gear Red 5
Pushbutton green Red 5

Pushbutton black Red 5

Pushbutton red Emergency stop Red 5

Switching element Push-button Red 5

Switching element emergency stop Red 5

3-way socket outlet

LED spotlight 30 W with cable

Cam switch for LED spotlights

Locking operating arms

Complete exhaust clamp

Gag nipple PG11

Hat plug H16

Hat plug H3B

Operating point safety gear sticker

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

ROSENSTEINER

perfekt einfach,

SL-O-00894771
SL-R023238
00821642
00851543
00820943

Piece Art. No.

1

1
1

AN 2 WA aaaaaaaN A A A A

SL-O-R004090-E

R010569-B
R004618

00956780
00957794
00957795
00957793
00957791
00957792
00954373
12905748
00950851
00905543
00875343
00950173
00881962
00881853
00931643

21 from 28 -



Spare parts ROSENSTEINER

lict perfekt einfach,
"8  Power limitation sticker for sockets 1 00931845

Spare parts list hoof trimming crushes 22 from 28 -
Status: 03/2024 - subject to technical changes



Spare parts

list
14
15
16
17
18
19

Hexagon head screw DIN 933-M8x55
Washer DIN 134-8,4

Washer DIN 9021-8,4

Lock nut DIN 985-M8

Hexagon socket head screw DIN 912-M5x16
Hexagon socket head screw DIN 912-M4x10

12 Cable feed

Pos
1
2
3
4
5
6
7

. Designation

Cable feed arm Red 5
Complete exhaust clamp

Phase inverter plug 400 V

Dust cap for phase inverter plug
Shaped pipe stopper 50x30x3
Gag nipple PG11

Hat plug H3B

Strangle nipple M20x1.5

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

A AN

Piece

_— A A A A

ROSENSTEINER

perfekt einfach,

00812643
00811743
10800643
00811043
00801343
00803244

Art. No.
SL-0-90624700-A
00875343
00953477
00953476
00882573
00950173
00881853
00957773

23 from 28 -



Spare parts

ROSENSTEINER
Iist perfekt einfach,
13 Safety elements
\

Pos. Designation Piece Art. No.

1 Articulated belt Red 5/ Top 5/ SnapTop 2 90193

2 Foot strap round sling incl. driver 2 95234

3  Foot strap round sling 1 80234

4  Knee rope with protective sleeve L=2500 mm 1 94083

Spare parts list hoof trimming crushes 24 from 28 -

Status: 03/2024 - subject to technical changes



Spare parts

ROSENSTEINER
|iSt perfekt einfach.
14 Additional equipment
14.1 Art. 90 171 Hand transport wheels

Pos. Designation Piece Art. No.
1 LAG solid rubber wheel black @150x40/&15mm 4 91753
2  Washer DIN 134-M16 4 00840143
3 Handle @33 for lifting axle 2 90129
4  Split pin DIN94-@5x40 2 00860143
5 Total lifting axle 1 SL-0-95605000-1.1
6  Stub shaft 2 SL-0-90515311
7  Clamping sleeve DIN1481-@8x35 2 00866844
8  Clamping sleeve DIN1481-@8x80 2 00866943
9  Wheel with pneumatic tires without axle 2 00904145
10 Washer DIN 134-M27 2 00850442

14.2 Art. 90 176 Additional wheels for trailer loading

In addition to the manual transport device, 2 push-on wheels. Numbers 6-10 from picture/table

above.

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

25 from 28 -



Spare parts ROSENSTEINER
IiSt perfekt einfach,
14.3 Art. 95 016 / 95 016 Retrofit kit leg ropes

°O

-
OO ~NOUDNWN-= 8

oy o =—*

. Designation

Shank rope with protective hose L=3600 mm

Bollard clamp

Deflection pin

Bollard clamp sticker

Hexagon socket head screw DIN 912-M10x40

Gate hinge screw DIN 603-M10x25

Countersunk head screw with hexagon socket DIN 7991-
M8x20

Body washer ISO 4759-10.5x40x2.5

Washer DIN 134-M10
Washer DIN 134-M8
Lock nut DIN 985-M10
Lock nut DIN 985-M8

Spare parts list hoof trimming crushes
Status: 03/2024 - subject to technical changes

:

i

Piece Art. No.

AR DBDNDN A DNDNDNDDNDNDN

95085

91353

00505233
00933593
00820543
00824543
00810550

00813743
00821043
00811743
00820943
00811043

26 from 28 -



Spare parts ROSENSTEINER
Iist perfekt einfach,

14.4 Art. 95 050 3-point mounting

&

o L

@"

Pos. Designation Piece Art. No.

1  Three-point chain 2 90900433
2 Lug for three-point mounting 1 SL-0-90217511
3 Hexagon head screw DIN 933-M12x50 1 00831843
4  Washer DIN 134-M12 2 00830443
5 Lock nut DIN 985-M12 1 00830543
6 Lower link pin Cat. Il short @28 2 00873343
7  Spacer bushing for lower link pins 2 SL-0-90420511
8 Washer DIN 134-M22 2 00850244
9  Lock nut DIN 985-M22 2 00850444
10 Lapel pin 10x45 2 00861843
Spare parts list hoof trimming crushes 27 from 28 -

Status: 03/2024 - subject to technical changes



Spare parts ROSENSTEINER
Iist perfekt einfach,

14.5 Circuit diagram

Taster
FuBhalter links

Motor
Fr—————————————————— {00} FuGhater

links
Leitungen |
———— 7x1,5mm? |
——— 5x1,5mm? |
weveseses Ayl 5mm* 1 e —_—
3x1,5mm? | |_
—r— 3x1mm? | :
| Taster
| Hinterfukanhebung
| Motor
Hinterful-
| anhebung
| Schalter
| 3-fach Steckdose LED Scheinwerfer
| 4[ I G:D LED
e J Scheinwerfer
Stecker
AC 400V 50Hz

| Taster

E]:)_ _ _ Schalt-
schrank —————————
| Fangvorrichtung

— e

L_ Positions-

schalter 2

Taster
FuBhalter rechis

Motor
I______________————— --------------- Fulhalter

rechts

&
-
=
ER
28
B
5
o

Spare parts list hoof trimming crushes 28 from 28 -
Status: 03/2024 - subject to technical changes



